 SCHEMATIC

L RED.

AMMETER

.. | r@ HEQ R w

-FUSE30AMP. .- STARTER S

IGNITION
T SWITCH .

BLACK

' SOLENO!D

CowmE

CSEATSWITCH L.
S0 (NOTDCCUPED}...-_--
e velrE P ; o

{ . .
: .

: A“FT“M’EK:‘F 6L"u?éH

aack - (CLUTCH OFF)

GROUNDING SRR
_ CONNECTOR .

LN

P

TEPABK T
L PLUG

GAP .
2 PLUGS ON -
TWEN cw_ ENGINES)

CHARGING SVSTEN O

o : 28 VLTS A Wi, @ 3800 FPM
3AMP DC @ 3600 RPM

I fC‘-EAF'Gih:G SYbTEM ﬂlSCONNECTED

.'”'FUEL SHUT-OFF o "-'.'Fiéb'
“SOLENOID .-

' LIGHTING SYSTEM OUT PR
- S AMPAC @ 3800 RPM s

- DRANGE .

YOUR TRACTOR IS -
. EQUIPPED WITH A SPECIAL
,ALTERNATOR SYSTEM. - |
* . THE LIGHTS ARE NOT . R
“GONNEGTEDTOTHE . . .. .7
| BATTERY, BUTHAVETHEIR 7
/. OWNELECTRICALSOURCE. =
0 BECAUSEOF THIS, THE. . -~ W
' 'BRIGHTNESSOF THE LIGHTS =

- WILL'CHANGE WITH ENGINE .+ -
— .. SPEED. AT__L_._:._- G
IGNITION SWITCH .~ WILE

Trosmon | cirewt | "'MEK'E"

JOFF G+ M*L]

CRUNILIGHT | Bkl ARy :

START IB+L+S[ N

-__PHOPEFILY SECUF?E YOUH WiR!NG

: NOTE

CBROWN L

. NON- REMOVABLE '
OME THE;R BF{IGHTEsT CONNECTIONS. -

_WIFIING INS__ULATED CLiPS

BING® INSULATED CLiF’S WERE-HEM_
SE. ICING' OF UNIT, THEY SHOULD. BE HEPLA

REMOVABLE ol

CQN_N_ECT:ONS“ o



i




REPA!R PARTS

: LECTRICAL

o Key m'f'
“ff_Nc> NO.-

_TRA'_.'ZTOR"' :MODEL NUMBEF{ AYP71

--144925
156417

y
2

1€ 153664 - -

S 19 .10090400

2073350400 -

L. 21 7136850 -

22 41824

Lo 2474799

267166180

©- 27 73510400 -

2842074

] .29 .. ..-121305)(
0307140301,

81U pap1IX

B2 r41zeE

- 33.122147X .

. 40" 166145

LAY 71110408 -

421131583

43077145873 .

4473840400 -

... 45 121433X .

0 B2 141940
-57.70<*166668 B

" Cable Batfery 6ga 11" Red.. e e
* . Cable Battery 6 Ga Réed w/i6 w;re"

DESCHIPTION

Baﬁery 12 Vo!t 25 Amp wf‘ac:d
:?4760412 .' -

Boit Hex Hd 1/4-20uric X- 3!4

- C~se Battery Mech Hinge .

< viich Inter ack Push- fn__ R

. Washer Lock 1/4° e .
- Nut-Jam Hex 1/4-20 Unc ST e
. Harness Socket Light wf4152d DR

Bulb, Light # 1156 . .-

Fuse 15 Amp Auto Green -
Nut Keds Hex 1/4-20 Unc

- Cable Ground 6ga 12“bfack
.. Switch Plunger Ne Gray ..
- . Switch lgn 4 Pos W!L PA

Nut ignition

CoverSwKey - -

-~ Key Ign Moided Genertc
“Harness Ign- - -

-+ Bolt Fin Hex 1!4 20uncx 1!2

. Cover Terminal Fied

. - Sclenoid :

Nut Keps Blk 1!4 20 Unc

Ammeter: Rectanguiar 6 Amp

Protection Loop -

. Hamess Eng B&S

B :NOTE Al component dlmens:ons given in U S mches_’ e

1 mch 25 4 mm .







REPAER PARTS

74

143

' "KE'Y' '

114
115
116
140,
142
C1ag
145

S

DESCRIPTION T

“No. “No.-
g*1._155583
..27.140356 - -
317490612
4 19131216 .
5155272
97 161917X012 . D
1072140608 .-
11 155027
112 145660
13155936~
“14 17490608 -
17 .159639X418

18" 1126938X -
20 156437
723 [ q24028X .
2519131312
26 73800600
28 157428,

.29 ;146654X599”
130 151287X418
731 139976 .

- 17490508
139886
139887 .
73800400
19091416

161464 T
- 74780412 -
150127, - -
72140606
73680600
158112 .

17490620
19131614 -~

158418

165867 -
154966° .
154207 .
156524 ¢
5479 -

" Screw Thdro} 3!8 56 X 3f4 T(-Tt e
- Washer 13/32 x 3.4 x 16 Ga.~
© . Bumper HoodKDash

o j'nACToR : 'M_ODEL NUMBER AYP71 78A99 e
CHASSIS AND ENCLOSUHES '

ChaSSIS Assembfy

ash

.BoitCar'rlage 3f8‘|6x3f4 o S
“Panel Asm. Dash Lh Private label = - ©

Clip Tinnierman Grile P/L -

~-'Panel Dash Rh Lt Private’ fabel o

- Screw Thdrol: 3/8-16 x™1/2 Ty-Tt -
~Hood Pnt Stesl F’rf\rate Labei

- Bumper Mood

“IPlate Mig Battery/Fuel Tank -

Bushing Snap Nyl Blk Fuel Lme

. Washer 13/32x 13/16x 12Ga.
- Nut Lotk Hex w/lnsert 3!8 16 UNC -
- @Grill Private Lablé Eurs'- :

Lens:Grilie anate Iabe! Euro -
Fender/Footrast - - :
‘Bracket Fender Support S
Screw Thdrol.” 5/16:18 x 1/2- Tyt

. . .Bracket Asm. Pvt. Lh Mwr, Bear . - - .
- Bracket Asmi. Pvt; Rh Mwr. Rear .~
Nut Lock Hex W/lns. . 1/4- 20 '

. Washer 9/32 x 7/8 X 16 Ga

-.Lh Grilie Bracket

" Scréw Hex 8-18 x 7{8

Bracket, Grill'Rh-

- Bolt Fin Hex 1/4:20% 75 o _
.- Alr Duct Private [Labe! . S e T e
.. Bolt, Rahd Sqnk- 3/8- 16 UNCxBM S

- Dash Lower STLT .. ORI TR

. Nut Crownlock 3/8-16-unc -

- Keepér Belt Rear Lh Stf

- Screw Thdrol 3/8-18 x 1 1/4

: Washer 13/32 x t x 14.Ga. -

- Bracket Suspension Front -

. Plate Reinforcement STLT

.- Bracket Swaybar Chagssis -

Bracket Pnt Footrest STLT
Rod Pivot Chassma’Hood

. Plig Button Blk - -

: _NOTE “All component d:mens:ons gwen :n U S anches REREET
: 1mch 254 mm - . _ : _ .







_-'F%EPAER PARTS

KEY PART - ..
* DESCRIPTION

NO.  NO.
; e

46682
1236686X . .

121520X

17490512 .

165866

76020416
105704X .

74550412

10040400

74780616

106888X

145204

124236X

130807

127275X
74780512
155071

120183X
19211616
1572H

131494
74760844 .. "'Bo
B Spacer Sp!lt
- Keeper, Belt; Idler Flat

12131312 -
. Pulley,.Idler, V-Groova, Plastic -
.. Bellerank: CIutch Grnd Drv Stl
' '.-'Retamer BeI -
.Bolt;
U Nut Crown Lock 3!8 16 UNC
- Nut Crown Lock 5/18- 18 UNG -
- Link, Ckifch :
- 'Sprmg, Clutch Heturn .
... Bolt Fin Hex-3/8-16 x 1-1/4
- - V-Belt, Ground Drive

_Kee‘p'er-, Beft, RH..

4470J
165838

127783
154407
123205X

74760624

73680600

73680500 - -
105710X

105709X

74760620

130801
127274X

' T{ansax!e (See Breakdown)
- Pmst 206-545C

... Spring, Return, Brake .

- Pulley, Transaxte
12000028 =
- Strap, Torque:
- Screw, Thd., Rofl.
- Rod Shifter Fender STLT
Pin, Cotter ..

Ring, Retainer

Washer Shift Plate

‘Bolt -1/4-28 UNF W/Patch Grade 8
- Washer Lock Hvy Melical :

. Beol FinHex 3/8-16 UNC x 1. Gr 5
-73800800 . .

106933X
130804 - .
73350600

Nut

 Knob o
- Rod, Brake .-

Nut

" Spring, Brake Rod :
19131316 - - _
768020412 - S
-~ Rod, Parkmg Brake .. -
.. Cap, Parking Brake, Red
‘Bracket, Transaxie -
. Keeper, Belt, L.H.
CBolt '
" .Shaft Assemb Iy, Foot Pedal
. Bearing, Nylon
o Washer
. RollPin .- . -
F‘u¥ley, tdler, Flat

Washer
Pin

395 X 59. _

BHB-18x /4

i’e:.i-:;"_HAC,_'J._ ﬁ_._Fi - 'M.DEL NUMBER AYP71784 09

KEY - PART

NQ,
" 59

61

.82

63
64

65

- 66

70
72
74
75
76

- 77

78
79
80

- 81
. 82

83
84
85
89
a0
96

Ha

113
116

145

150
151

- 156

Washer 13/32 X 13/16 x '12'Ga'uge' o

158
159
160

- 161
. 1682

. 183
- 164

185

166

168
169

19132012 -
137087 - 7 Spacer; Axle . o
Washer 25/32 X 1-1/4 x 16 Gai o

- E-Ring

NO.
140812

17480612 -

8883R -

140186
71170764
--_7/1620x4Grade5 _
. Washer e
Keeper, Beit Engme Fool Proc‘_ o

10040700

1654778

134683 -

121749X -~

12000001

123583X -
121748X

2228M
145090 -

165592
165711
19171216
166231

150380 -

1H8391X428 -
124346X .
a497H
19091210
127285X

72110610 - -

74490540
165850 ..

166002
165589, -
165494

19292016
72140406 .

73680400

74780416 .
19091010
165623 ..

166880 "
165492 -
185580

_DEscmPTION

' Keeper Beit Center Span o
Screw, Thd. Rol! 3;’8 16x3f4- -
‘Cover; Pedal
- Pulfey, Englne

Bol, Hex Head, Fln

Guide, Mower Crive Beit, R.H,

. Washer 13/32 x 1- 1.-"4){12(331' S

Key, Square 2.0%.1845/.1865

- Washer 25/32 x 1-58x16 Ga®
- Key Woodruff #9316 x 3/4
. Arm, Shift . e
-_-Sh:ftasm Cross Tapered Pmst .
... Spring, Torsion . S '
- Washer 17/32 X 3/4 x 16 Gauc S

" Link Traﬂsaxie Pmst/Dana 20" o

Nut, Nylock
Consoie ‘Shift, STLT Coe
Nut, Seif Thread:ng, WasherH '

"'Fletamer Spring 1" o
Washer 9/32 X 3/4% 10 Gauge :

- Strap Torque 80 Degrees o
- Bolt Rdhd Sgnack 3/8-16x 12

- . Bolt Hex Fig Hd. 5/16- 18xGr‘ SR
.. Bushing Bellerank Grd. D.- :
19_133210'-

Washer 13/32 x2 %10 Ga.

~ Washer Srited 5/161D x 1. 125 '_: o
- Bracket Shift Mount - T

Hub Tapered FfangeSh;ft Lt

- Washer 28/32 x 1-V4xGa
-Bolt Rdhd Sank 1/4-20 x 3/4 G L
- Nut Crownlock 1/4-20 Unc -+ S
Bott “He xFin 1/4:20°Une x i C o

© Washer 5/8 x 0981 x T{J Ga .o
‘Brackef Pivot Lever

Screw 5/16-18 x 5/8

" Bolt Shoulder 511048 x 561 R
' Plate Fastening Cross Shi. St

- NOTE: All component dimensions gwen inU, S ine .
: 1inch = 254mm _ ; :

.35







“KEY
140044 _
154427
156483 -
157473 -
. B266H
. 121748X
119272016.*
12000029
3366R
- 156438
10040800
1BATIS
f]73901000_;:
156646 -
97078 -
160395
165857 .. .
2165851 - -
154408 -
126847X. -
136874
19131416
17490612
. 76020412
130465
S 155088
152027
o 40.0'45 T
- 19133808
STBI0H
- 100711L
-:-145054 RS
121749X
153720
3 :.121232%
" 73800500
74780520
< 187902 -
74780616
154780
~ 154404 .-
1j74?81044;:
68 154409 5
7919132012

-“74950612?;_

NO.

1.inck

‘PART .

‘Washier 25/32 X 1.1/4 X 16 Ga

.-.Cap-Spindle Fr Top Blk -
o Fitting Grease
~ Nut Lock Hax W/ins, 5f16 18 Unc P
- Boit Fin Hex 5/16-18 Unc P

omponent dlmensmns gwen in U S.: inchas:
: 25 4 mm S

' DESCHIPTION :
| Wheel Steerlng Aprkeich Bik

- Axle Asm Stimp Dropped Sti
- Spindle AsmiLH

"~ Spindle Asm Rk L
.. Bearing Race Thrust Harden
. Washer 25/32 X 1-5/8 X 16 Ga

Washer 27/32 X 1- 1!4)( 18 Ga B

~Ring Klip #15304-75

‘Bearing Col Strg Blk -

Link Drag Extended Stamped
.- Washet Lock Hvy Hicl Spr 3/8
.- Spacer Bearing Axle Front

Nut Lock Fiange: 5/8_ «f1- Unc

- Shaft Asm Strg
. Washer Thrust 515x 750x 033

Support Shaft - o RS
Screw Hex Wsh Hd Torx_ S

. Shaft Asm Pzttman

Bracket Steering - L
Bushing Link Drag Blk LR

- Gear Sector 22 Teeth -
. Washer 13/32 X 7/8 X 16 Ga

Screw Thdrol 3/8-16x3/4 Ty—tt

“Pin Cotter 1/8 X 3/4 Cad -

Rod Tie Wire Form 19 75 Mech o

- -Bushing Steering - -

Screw -

 Cap Wheel Stesr Ayp .
-Washer 13/32 x 2:3/8 x 8 Ga
- Nut Lock Center 3/8:24 Unf .-

- Adapter Wheel Strg- 640! 635

Boot Shaft Steering -

Shaft Extension Sfeenng Non Ad;Ust

T Kit, Steering Assembly - | o
o Bolt Fin Hex 3/8- 16unc x1
. Spacer Axle :

- Bearing Arm P:ttman S
-*Bolt Fin Hex "5/8-11 Unc x 2- 3!4 L
‘Bréice Axle - .
...Washer13z'32x11f4x12Ga S
: Bo!t HexNonn 3f8 18x3/4'- o




T pEscRIpTION | DESCR!PTION

mage 1/4-20x1-1/2

L plit 28% .96 Yei Zine
"-'_Sp_m' Cprsn 127 BIk-Pnt

oCk 1/4: Lge g Gr5 Zinc
otilder 516+ --U‘hc Blkz

26 '":'f"100408005'_”."_-' -"'Washer Lock HW-.H!C Spr1/2

— b el

"-__All component dlmensmns gzven in U.8. inche
1 mch 25 4 mm .




-REPAER PARTS

QECALS

TRACTOR “u MODEL NUMBEH AYP?‘! 78A99

PART'

10

NO. DESCRIPTION .
156368 - Decai, Oper Iristr. -
143470 ' Decal, [nsert Strg leard PIus
141579 . Decal, Hood R.H.-
141580 . .- Decal, Hood, L.H.
273775 .o IDecaI HP Engme
141583 - ¢

: :_'Decai Deck Mulch:ng Wizard Plus
- .Decal, Side Pane! Intek Wizard

OO . e .0 N - N 0o 3 % T S o | DO

. Decal Mower Vented W:zard Plus

162699
... Pus.
141517
WHEELS AND me_'s R

e =
ocpons;‘.m_mpmm—s 0

- KEY
“NO.

g

11
13
14

- 18

20

KEY

41

NOTE Al component d:mensu)ns gwen inu.S. |n<'-.'-:_'f B

PART

“NO. _._DESCR[PT!ON

127520 Decai USA Wh!te

157002 - o Decal Fender Dang o

150218  Decal, Lens Loga - TR
141502 - " Decal, Chassis, 6 Speedmz” _

160386 Decai Ve BetSchemat:c O

143388 . . Name Plate Hood Wizard Largﬁ N
. 145005 - Decal Battery Dngr/Psn PI Syr o
138311 ‘Decal, Lift Mandle . o
- 154515 Pad Footrest LH STLT:.

154516 . . Pad Footrest RH' STLT

166760 - Owners Manual

PART -~ .~
NO.. . . DESCRIPTION -

59192 © . Cap Valve Tire

65139 - StemValve .

106222X © . Tire FTs 15X 60-6 Serwce S

58804 -_-_Tube Front {Service item Only .
1{}6?32)(42?- .Rim Asm 6":front White Servic: -
L2T8H . -Fitting. Gréase (Front Wheel Q-0
¥9040H: - Beating’ Flange (FrontWneel ¢~ ... |
- 106108)(42? - Rim' Asm 8" rear White Servic: S
__'::_.12208.'2)( : -j._'i'zre R T$ 20 X 10-8 C Service ..
T7152) . .. .Tube Réar {Service Item Only’
104757% - CapAxle Bk 150X 100 SRR
R ?44334 : '_ -Sealant Tire {10 oz. Tube) I

1 mch 25 4 mm




i
L

Ll —_— A
oy A &

UMB R AYP7178A99

40,



--;:-:_'-REPAIR PARTS . | g
o ' TRACT.FI 'EMODEL NUMBER AYP?'] 78A99
| E*NG!NE_'

Z KEY PART

~NO. - NO. - DESCH]PTION : _

-1 140310 . . Control Thich RH Bfk Pdl 15 ?0 . L

L2 .-1?720410- " Screw Hex Thd Cut 1f4—20x5/8“r ' L

R SRS _' . Engine (Sge Breakdown) B&S Modal No 31??’?7 Type No 0144 E1 o
4 13?352 . Muffler LT B&S : e _

13272293 .- Gasket Enig 1313 Id Tm F’Iated '

14 13280324 - Nipple Pipe 3/8 Npt X 3" T
oo 15:°13200300 - Elbow Std 60 Degree 3/8-18 Npt .. -
=16 - 11050800 .- Washer Lock Ext Tooth 38

23159880 - - Shield Br/Dbr Guard - -
029137180 0 - Kit Spark Arrestor (Flat Scrn)
o BYU1B1911 . Tank Fugl Front 125 .
32 140527 - Cap Asm Fuel Top Vent N!Lany

- .33.123487X . Clamp Hose Blk

.35 17480512 - Screw Thdol. 5/16-18 x 3/4 _ o
.37 137040' 7 Liné Fuel 20° . IR
R ... Plug Oil Drain (Order From Engine Manufacturer)
40 .124028)( - .. Bushing Snap Nyl Bik Fuel Line S
44717490412 - Screw Hexwsh Thdrol 1/4-20x374- "

- 46 19091416 Washer 9/35.X 7B X18Ga: L

- 82710040500 . Washer Lock Hvy Hiel Spr . 5!16 :
C 7271070512 .. Screw Hex Hd Cap 5/16-18 x 3/4"

© 7817490620 . - Screw Thdro! 3/68-16%1-1/4 TYTT:

81 "128861 - Nut Flange 174-20 Starter Nut

. NOTE: Ailcomponentdlmensmnsg;venmU S.ifches.
.. linch= 25 4 mm




i

ol
it

42




REPA!H PARTS
| | TRACTOR - MODEL NUMBER AYP71 78A99

IFT

_ DESCR!PTION

Wire Asi !nnerW!PIunger . L
- - Shaft Asm LftRH | S

Pin Groove. T

4712000002 - E-fing Truare #5133 82 ST SOV
219211621 Washer Pltd 21!32 X1XetG@a - - - -
- 120183X Bearing Nylon .. -~ R

- -126631X - Grip Handle Fluted T _

122365X - Button Plunger Red =

139865 . Link Lift LH-

139866 - LinkLlift RH
“4939M - Retainer Spring _

- 15.. 127218 Link Front L

73350800 - Nut-damHex 1/2- 13 Unc

S 130171 . - Trunnion Bk Zing - .
©73800800  Nut Lock Wiwsh 1;’2 13unc
139868 - Arm Suspension Hear L
163552 . Retainer Spring -

. 110807X - Nut'Special | ¢

- 19131016 "--Washer'¥3}32)<5z‘8)(16 Ga

- 2876H 7 Spring 2-1/8" . .

5. 76020308 " . Pin Cotter 3;’32 X 1/2 :

0 128971X  "Rod Adj Lift Zinc 7.49 Wrk Lg
73350800 - - . Nijt Hex' dam 3/8-16 Unc -
138057 Kriob Inf 3/8-16 Unc Bik W/sym'

150233 - Trunnion'Dp Stop Dbl Thds PLT :

140302 “Bearing Pvt, Lift Spher:cal :

73540600 - Nut Crownlock 3/8:24 ... _

- 165097 - - Pointer Height indicator=. " AT
123935X ' " Plug.Hole Blk-1.485 / 1.518 Daa.;_ c

17480512 Screw Thdrol . 571 6-18 x 3/4
-.'19112410.' - Washér: 11/32 x 1+ 1f2x10 Ga o

- 155088 - Indicator Height STLT

- 145212 ~Nut Hex Flange Lock
.1?0452)( .'-'Nut Push Phos & Ol

- NOTE: All component dlmen5|ons gzvan in U, S mches o
T:nch 254mm S




-



NO.

—r
L0 GO R G B G e

-,-'_'_?-_éEPA!R PARTS

“Ngowsa DECK

KEY PART -~ . - . . . -
- ;rnescmpnow-

NO.

164961 =
72140506 .
1368017

138440 -

4939M .

130832

850867
- 10030600
140296
134149 -

128895
128774 -
140328

} 72110610
72140505 .
132827 - -

159770 -

73680500 -
134753 -
131267
105304X " -
123713X
110452X

130968

19111016 - .

131491

157722 -
129963 .. -

1563535

137266
72110614
| 133835
131494
19131316
73680600 -

133551 -

140083 - _

140088 . ~auara Mandrel tH

4497H " Spring Retal

137728 ]

133944 ; R
155066 an Follower 42" dec -
131340 .- BoltShidr 10-24" Zing: Gr542_ e
63180 - t Lock #10-24 Unc R
139888 . .\l Boit'Shoulder 5/18-

131845 " - ArmAsrn Pad Brak

133943 . ~Washer Hardengd: - '

105046 : - Armrldler 427 mower LTNT
122052)( 7 Spacer Retatner Py Mowar*
140086 = - Spring Torsion Brake" 42"

141043 . - Guard TUV Idler :

162182 -

 Mowsr Holsing - N
Bolt-Rdhd Sqnk. 5/1 B~ 18unc X 3/4
-Bracket Asm Fr Sway Bar 38/42 -

‘Washer Lock Hvy 3/8 - R
.~ Washér Hard Blade Mower Vented
.. Blade Mulching’ 42"

.. Beatitg Ball - a
137645 . ... Shaft Asm W!Eower Bearmg . 31
o Housing Mandrel Ven’red TR : -
110485X "

' Cap Sléeve 80x 112 Blk Mower - S 101
- ‘Bpring Torsion Def!ector 252 R
- Nut Push Phos & Oil’
... Shield Deflactor MOWer 42“ Bik
-Washer 11/32. X 5/8 X 16. Ga -
- Rod Hinge 427 5 75 Wig
- Screw Thdrol Washer: Hea
‘Washer Spacef Mowe e
- Puliey Mandref: 42!
- Nt 8/16 Top.Lock
; 80|t_ dhg 3/

_Knob Hd

ket Asm Deck 42“ sway Ba
rier Spririg - : _
Suspersion’ Rear

t3/8-24 X 11/14 .

 Bearing Bafl Mandrel ™ - .- ... 83
" Stripper MowerVented . 84
- Bolt Bdhd:Sqrik 3/8-16.X 1+ 1/4 85
Bolt Rdhd San 5!1 6~18 X 5:’8 S 80
- Boit-Shoulder * A
... Baffle Vortex 42 IR I - i Y
:Nut Crowniock -5/16-18 UNC o -4
Stiffener Bracket 42" deck . - - - .85 -
- Bratket Deflgctor Mower 42” ' I

80 153701 -
'f“73350600_;;.N

91 132274

-73800500.;J*

19061216
410071000

12919131312
30 74780616
1172140608

-'.'19132203' :
6266H

DESCRIPTION

~8elt Mower S
Rod Clitch anary 38!42
58 ring Returry - ,
i Clutch Secondary e _
Washer 25/32 X 1- 5»’8 X 18 Ga -'
- Ring Kiip #5304-75.- :
- -Bolt Shoulder 3/8:16 Unc 1 44
- Keeper Spring 4 000" -
won Lever Asmy Cluteh F’rlmary PIL

- ‘Bushing 747 Od X 794 Lg Bras: .

ut Hex Jam3/8- ‘16 Unc

142028 . - - Truhinion' s :
120958X.. . Washer Sintered . -
156084 .. - Keeper Beltddier -
72140620 - - Boilt Carria e“S!S 16 x 2 1(2
74760616 " - Bolt Fir Hex 3

o Bragket Asry, Nose' Roﬂer Lh

K '19171416 Washer 17/30 % 7/8
132264 . Roller Nose 38/42:

132273

1368420 . .-_.'.'_-'CoverMuich gz-42"_ ck
71161010 '_'-_chrew T

__Asm Bagger
Nut Weld'

-Bracket Gauge
... Bracket Gauge Wheel RH 42° ¢ -
.. Screw Thi
' K"’ps_.SHS -18 Unc

ut Cfown!ock 3/8-16 Unc

" Washer, Felt.

: -.Washer A3B2 x 1-3/8 %3 Ga
Washe Thrust ;75 x 1 230

Gﬁand111121)

ch =25,

~spting Cluteh Mower 2 750 Zmr

sga ._

Nut Lock Hex wiins 3/8-16 Unc”f L

ee!Lkl42”c:f_ :  3 
hdrol 5/16-18 X /4. Ty. S

;Wama‘mmzxumexizagfffff_
“Bracket Extiuded Gauge Whee -~

' Washer: 13/32 x 13!16){ 72 Gc :': RIS
Bolt Fin Hex 3/8-16 UNC x1 ¢ .+
- Bolt; RdHd Sqnk- 3/8-16 UNC:

m Service’ (include* Lo
12:15, 31 and 33). .

k Complete (Std. D . .-
r.seperately Mulcher Plate s
‘Gauge Whee! componenis anc Sl
wlch.components, Key Nos b

It component dlmenszons grven m U S inc L




. MODELISERRL
- nuBeRHERE |




REPA!R PARTS

PEERLESS TRANSAXLE _____MODEL NUMBER 206-5 _sc:._}_'__' i

KEY PART . | ~© KEY PART .
NO. NO. '.'_."_':_'DESCRIPTION -~ U NOLNOL "DESCR;PTION

772147 'Transaxle Cover - '_ o 41A 790079 Brake Lever - - L
780086A - . Needle Bearing. 5f8” S ' 42 - 792073A - Screéw 1/4.- 20X 141/4”
770128 . - ' Transaxie Case Sl D ARA 7920854 ~ Screw 1/4: 20K 2 1!4” o
776395__.._“ ... Countershaft . 43 792075 Locknut'57/16-24
776408 "+ Ouotput Shaft o e - 44 .._7900.25-_-.;._.__-'_ - Brake Pad Holder ..
778384 - ... Spur Gear (38 tr—\eih) S oo 450 786066 - Spaceri2625%1: 0
778369 - - "Spur Gear (15teeth)” - - 45 786086 Brake Lever Bracket
778330 . - SpurGear (11. teeth) . 47 774690 . Axle (11:15/ 18" Long}
. 792180 " . " ShiftKey | . . 4B 774691 Axie (16-1/2"long) .
S7892047 . Woodnuf Key #9 .49 778356 . Spur Gear (29 teeth)_.f.'_' R
784352 ShitCollar ©. . T il g 778338 - -+ Spur Gear (27teeth) .=
1784378 - . Shift Rod & Fork - . .o 91 778354 7 Spur Gear (23 teeth) - -
778334 - Bevel Gear (30 teeth) T B2 778352 . SplrGear (19 teeth) ..
778309 .- “Input-Bevei Pinion (13teeth) . B3 778350 .. SpurGear {16 teeth). -
S 778368 - i Bevel Gear (13 teeth) (1nclude 14) 0 B4 778346 7 Spur Gear (15 teeth)
.778368 -~ Bevel Pinion (13 teeth) {Include ?3) o 56 778355 - .. Spur Gear {11 testh)
778370 ¢ ' Ring Gear (43 teeth) S B7L.778337 .. - Spur Gear {13 teath} ™ _
786188 - Drive Pin - Y- . 778358 . Spur Gear (17 teethy - oo
786102 - '-'-.-Spacem 130 X 695 Coo e v - B9 778351 Bpur Gear (21 teeth)f:‘_l--'“ o
792077A_ CBall 5/18” dia . Sl B0.778349 . Spur Gear (24 teeth) R
792078 .. - Set Screw 3/8 - 16 x 3/8" o 81 778345 " Spir Gear (25-tseth) K
792079 . . Spring.310 0D x .65 L. - R . 65 780189 ' Flat Washer, 563!Dx 062W Lo
792073A .. .Screw.1/4-20x 1~ AT R 77642277 input Shaff -
792177 - Screw 1/4- 20%.1-3/8" R 67 778396 - . | Shifter & Rrake Shaﬂ
792125 ‘Retaining Ring {pkg of 2)- SRR g9 792170 - Retaining Ring ..
792035 Retaining Ring. - Ca P 70 786187 - . Spacer.890.
28 788040 . “RetainingRing ... L 71-°788069 .- - Sguare Cut ng o
29 780072 THrust Washer .627 IDx 031W 71B- 788092 - “O"Ring - _
Thrust Washer .762 DX .031W =~ 75 - 780080 " Flat‘Washer 1128 ID X 58W"_'.‘
Thrust Washer 762 1D x..031W - - - 77 -788078A - " Invéried” Retainirg Ring .. o
C 99 nti-Rotation Washer.632 - 79792144 0 Spring 430 OD'x BO0OL.
30; 780108 - Cup-Washer 1.127.|Dx .032W - 82 778333 - Bevel & Spur Gear- (30& 13te.-'
31, 780001 - .Flat Washer.750 D x 056W (Use ~ 83 ' 778338 - Spur Gear (27 teeth) =
. -AsNeeded) - 86 792154 .- OilFilPlug ..
31A 780195 . Flat Washer ?50 le oszw _ 87 - 788089A .U OiflSeal9/16" - ... .
32 788083 .. - QilSeal 5/8" e S - 150 788093A © . Liguid Gasket RTV Salrcone '
341 7BOMG4. - Bushing :563 : o - 157 .788088A ... ... Oil Seal. 3/4". :
357 780193 - Flariged Bueh:ng 5!8” ID oo -0 180 730229A - Gear Ol BDWQO ' AR
35A 780197 . - Hanged Bushing 751" o 900 784712 Replacement MST 206 545C o
36: 790075 - . Brake Disk ... .. . S _ : Transaxie : T
37 790007 . ‘Brake Pad Plate . o
38+ 799021 " 'Brake Pad (pkg of 2)
39: 786026 - --".Dowel Pin =
44 792076A Fiat Washer 312 EDx 059W

]
U GO PG =

ey
e

Lmee~idmdm
o
o

| e N T N N S R

21

A 780160
298 780051 «
C 780199"

_ NOTE _ AI! compor_uent _chmensuons gwen m U 'S S
____._.:..-”-mche 7---mch 254mm .

47







SEE REPAIH INSTRUCT?ON MANUAL

* REQUIRES SPECIAL TOOLS TO !NSTALL © 66

PART NUMEEH :
LOCATIONS -

'n-ns CABBUR_ETOR SERVICES BOTH CHOKE-A Mmc' -

265 J,?J(m o
,—f 267

AND:FMANUAL CHOKE SYSTEMS

ARBURETGR KIT

- 353 GASKET SET

3 x&y) 524_-.§f'3 SEaNtEy







| REPAER PARTS

B

KEYy PART .
NO. NO. B DESCF{IPT!ON
1 690156 . .- Cylmder Assembf
2 389265 . . '.i-.Bushmngeal Kit (Magneto Sfde)
3 391086 -_-.* Ol Séal {Magneto S:de)
4 883582 .. S Sump-Engine -
5 690188 © CylinderHead -
7 692410 . *& CylinderHead Gasket o
& 495735 . ‘Breather Assemb!y :
S 27803. .* Gaskel-Breather -
10 94719 s - Screw (Bredther Assembiy)
11 691328 . - BreatherTube -
2 271916 - . * Crankcase Gasket ( 075" Thlck Std}
12 271997 . % Crankcase Gaskel {.005" Thick) - -
12 271996 . « Crankcase Gasket (.009" Thick) -
690380 ... .Screw (Cy!:nderHead 39/16”)
94239 .- 1. PlugsOfl Drain: :
91488 . - Plug-0i Pressure Swnch
680136 .. - Crankshaft’ .
291875 . % OH Seal (PTO Side} .
6921256 ° - " Screw (Crankcase Cover}
BI3556 . Flywhesl o - -
222698 . Flywhee! Key'

7 Piston Assembiy {Std }
‘PistorAssembly (010 O S )

692271
692272, -

692273 . - ‘Pistors Assembly [.020" O. 8
692274 1 - Piston Assembly (.030" O S Yo
890162 - " Ring Set.‘Pistan (Std} S
6o0iB4 - _'ngSet{mO“OS} _ e
690166 7 'Ring Set {(.0200.8.} - LU
690168 - - ---ngSet(USO“OS) _' T
263129 - - - “Piston Pin Lock:
498319 . .. Pistoh Pin (St -

28: 498320 © . Piston F‘m(ODE“OS)

291 692419 . Connecting Rod {Std.) :

29: 499940 - Connecting Rod. (020 U.8. )

32; 692852 . .. Screw (Connectmg Rod)

331 495856 - Exhast. Valve - :

34: 495857 » intake Vaive - -

35: 691279 .0 . - - Valve Spring (intake) B

365 621273 . . Walve ‘Bpring {Exhaust) :

371 224502 o Guard-Flywhee! - S

40§ 224641 .- Valve:Retainer -

43 : 480815 O Giovermor-Git Shnger

45 ; 262411 . Valve Tappet

461 683450 - - ' Camshaft

48 1 692707 - '-.'-_Shortbfock

50 | 690193 ° . ntake Mamfold

511 693138 *A Intake Gasket -

51A: 273650 [ntake Gasket' - 1

63 690227'".'-_"'-"3_5-_':Stud (Carburetor) N

54 : 691148 - - Scraw {Intake Mamfo!d} ’

731494439 L Sereans Rotating -7 "

74 1 84821 - - SCrew: {Rotating Si':'ree' =

75 ;225136 . -Washer (Fiywhesl)-.- -

78 : 04898 .- S Berew (P heei Guard)

93 {680602. - _j- . -'_Bushmg-‘lyk:‘;otﬂe Shaft

94 1498030 .- - - Kit-}dle Mixiure -

95 (94088 . . o Screw (Throtile: Valve)

88 495800 “Kit-ldle Spesd -+

104 231789 e Pin. Fioat nge

 KEYPART
S NO. NO..-

© 108 224840 0

117 232118 sJet Main: (Standard)
17 232118 . st Main (High Ait:tude)
121 e9o1et . Garburetor Overhaul Klt
125 690194 Carburator. '
127 @ Plugs Welch:{Sold in K:t Only)
130 224539 . Valve- Throttie S
131. 494379 . . Thréttie SKatt kGt -
133 494381,
137 281165 . @4 (3

142 28217 -7 @ Nozzie Carbiiretor .
146 94196 : Mg
167 281051 - Clearier) .
Coo 1780 281108 % ORikg Seal {AurCieaner Base
CoA77 270920 * Sedl-O-Ring’ {Dipstick) .-
186 483496 - Connedtor-Hose ..
187 492790 © | Line-Fugl (Cutto Fiequ;red L _gth
188 94926 - - - Semw{Con Bracket}' :
1920 492160 - Rocker Arm )
202 262767 - . Link:Mesha
209 260895 . . - Spring, Govéi
T 218262766 . - - Link: Chigke 772
222 694042 . Bratket: -Controf
227 493935 . - Governor Con Gl Lever
232 ° 262785 - SpfifigLink -0
- 238 2862836 . . .- Cap-Valve’
. 240 394358 - . . FillerFuel’
265 221_585.-'_' - Clamp- Gas:ng
267 94908 - - Screw {Cading Ciamp)
276 281164 @0 Sealing Washer
- 287 '94903.- Screw {Dipstick Tube)
294 8101040 _.__:-._Ad;uster sHocksr Arm - .
1304 225017, ~ ... Housing-Blower (Black mner)
. 305 890280 - Screw{lnner Blower Housmg);
306 690499 . Shigld, Cylinder ..
© 307 84930 .. Seren ':(Cyfsnder Shleid)
309 693551 ::':0 i -5t rter{For Stee! Fim Gear -
310 94003 . ¢ - _1"_Screw (Start Motor)
311 - 497508 " Brush Set -

318 692127

/_\. Included in Vale: Ovethaul Kft Ref Number1033

-~ DESCRIPTION .
106 231854 . ® 5 R
T Vake _Chcke (Choke—A Matfc

141A 495931 ft'k;t_'_'(c'hdké-A;Ma’

" Bcrew {Moun ng Bracket}

APM Settings: ' - Low Spedd 1806-5100
' L H|gh Speed SOOO 3200

*  Included in Gasket S .Ref Number 358
9 Included in.Carbureter Klt Ref Nomber 191,
- Inciuded in Carburetor Gasket Sét, Ret Niii

ar 97

NOTE Al compcnent d:mensaons Qwen in U, S mches Lo
tinch=254mm . .




007 492932
Q224554
33690190 .

91 691333
993621

f‘“311???0036 E1fRepla mente‘gme |
o FIPM Scttmgs ' '

Htgh '_peed; 3000 3200

- jinch = 25 4mm

g




| sweixs esiexa t6muon 4o ssof so Budd uersud o) Aiie
o T o | -npelb suin) e)epy “eoe) oy} SSOJ0E Jansu (;G| uey) Jo)ealh
“1ou) sadojs Jo 80k} aY) umop pue dn.aojoes) iohejeiedg - W

. .t«:i:h_i?r:iit,:.Eiit;t;iiiii:}}.\:it,.*.:ii%,EE;E:E

XYL

:?:E::i::E:EE.*E:iE::EE:EE%, R .‘

o I3W) HOENITANS
" MU 134T SIHL G10H ONY LHDIS

ALAAAALAR J};»»ﬁ.ﬁ;})»k;}}k prer ». AN ; ﬂ 1 F

SR Eregoutioribesczzcen

S P . aaine
. THSSOHOV ION - - o DNLLHOIS




: correctlybyl' King at:its madel nurr be ichis io - d under the seat.

ei on the produc’r
ons,andpart

i

166?60 ﬂev;.‘l 215 99 F{DITF{




	SCHEMATIC
	ELECTRICAL
	CHASSIS AND ENCLOSURES
	DRIVE
	STEERING ASSEMBLY
	SEAT ASSEMBLY
	DECALS
	ENGINE
	LIFT
	MOWER DECK
	TRANSAXLE
	ENGINE MODEL NO.



